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TAPERING OPIOIDS

• Length of taper depends on reason for initiation
• Acute overdose
• Signs of toxicity
• Diversion or non-medical use
• Lack of benefit after long term use

• Decrease dose by 10% per week

• If patient develops withdrawals
• Adjust rate, or pause; avoid reversing taper

Interagency Guideline on  Prescribing Opioids for Pain, 2015

CDC Guideline for Prescribing Opioids for Chronic Pain — United States, 2016
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Presentation Notes
Acute overdose: Immediate discontinuation; Persons with toxicity may be tapered over 2 to 3 weeks

If on concurrent benzodiazepine, taper one at a time

Although the clinical evidence review did not find high-quality studies comparing the effectiveness of different tapering protocols for use when opioid dosage is reduced or opioids are discontinued (KQ3), tapers reducing weekly dosage by 10%–50% of the original dosage have been recommended by other clinical guidelines (199), and a rapid taper over 2–3 weeks has been recommended in the case of a severe adverse event such as overdose (30). Experts noted that tapers slower than 10% per week (e.g., 10% per month) also might be appropriate and better tolerated than more rapid tapers, particularly when patients have been taking opioids for longer durations (e.g., for years). 

Can use adjuncts to help treat symptoms of withdrawals e.g. lofexidine, clonidine, loperamide, hydroxyzine,, 

b. Address increased pain with use of non-opioid options.
c. Evaluate patient for mental health disorders.
d. If the dose was tapered due to safety risk, once the dose has been lowered to an acceptable
level of risk with no addiction behavior(s) present, consider maintaining at the established
lower dose if there is CMIF, reduced pain and no serious adverse outcomes.


Increase the taper rate when opioid doses reach a low level (e.g. <15 mg/day MED), since
formulations of opioids may not be available to allow smaller decreases. 

Opioid withdrawal during pregnancy has been associated with spontaneous abortion and premature labor.

Office-based buprenorphine treatment is an effective evidence-based option which should be considered for patients with both chronic pain and opioid use disorder





CASE EXAMPLE

• Ms. AM has been on chronic opioids for chronic 
back pain for 1 year.

• hydrocodone/acetaminophen 10/325mg, 2 tabs 
• she has had increased sensitivity to pain and no 

improvement in function over the last 6 months. 
• 8 months ago she was treated for respiratory 

depression, and switched from Morphine sulphate to 
hydrocodone.

• Would you taper this patient?



POSSIBLE TAPER SCHEDULE: 

Week Dose # of Tablets
1 70mg 7 x 10/325mg
2 60mg 6 x 10/325mg
3 50mg 5 x 10/325mg
4 40mg 4 x 10/325mg
5 30mg 3 x 10/325mg
6 20mg 2 x 10/325mg
7 10mg 1 x 10/325mg

• 10% per week:  10% of 80 = 8mg

• Difficult dosing schedule with 8mg, try 10mg (12.5%) and monitor closely for 
withdrawals



NON-OPIOID THERAPIES FOR PAIN

CDC
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2.1 million people are addicted to prescription opioids





• The CDC Guidelines do not recommend opioids for 
chronic pain outside of cancer pain, palliative, or 
end-of-life care

• The CDC indicates that there is no evidence that 
opioids are effective for chronic pain
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Presentation Notes
25.3 million people have chronic pain
SPACE study pub in JAMA March ‘18: they randomized 240 pts with chronic back, hip, knee pain over 12 months ; opioid treatment was not superior to non-opioid treatments



• Non-Pharmacological Treatments
• Complementary
• Alternative
• Therapy based

• Pharmacological Treatments
• Analgesics
• Interventional
• Anticonvulsants
• Antidepressants
• Topical

slantedflying.com

dreamstime.com



CASE STUDY

55 year old male presents with a complaint of R knee pain for the 
past six months. He has a history of obesity. Physical examination 
is significant for pain upon flexion of R leg, with limited range of 
motion. Imaging demonstrates arthritic changes of the R knee. He 
has tried heat packs with some relief. What is the best treatment 
option?

A) Oxycodone 5 mg qday
B) Acetaminophen 600 mg TID
C) Recommend physical therapy
D) Recommend yoga, exercise
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